

# Test Report

Report No.: RLSHC000467610001

Page 1 of 3

**Applicant** Escalade Sports(Shanghai) Co.,Ltd  
**Address** 10F Unit 1001-1003,Shibei Peninsula International Center No.238 Jiangchang No.3 Road,Shanghai

**Report on the submitted sample said to be:**

Sample Name SOCCER TABLE  
Part No. G01341W  
Materiel 1. White paint 2. Black Paint  
Buyer Escalade Sports  
Manufacturer Jiaxing Xinghui Electronic Co., Ltd.  
Sample Received Date Nov.22,2010  
Testing Period Nov.22,2010 to Nov.26,2010

**TEST REQUEST**

US Consumer Products Safety Improvement Act 2008 (CPSIA)(H.R. 4040)  
- Lead in surface-coatings and similar materials of children's product

**CONCLUSION**

**PASS<sup>#02</sup>**

**Test Results: Please refer to following pages.**

Tested by

Approved by



Technical Manager

Inspected by

Date

*Zhong Yijun*

Nov.30,2010

No. 31346873

# Test Report

Report No.: RLSHC000467610001

Page 2 of 3

## **LEAD IN SURFACE-COATING AND SIMILAR MATERIALS OF CHILDREN'S PRODUCT**

As Specified in Consumer Products Safety Improvement Act 2008 (CPSIA)(H.R. 4040) and Title 16 Part 1303 Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A, Acid Digestion Method was Used and Total Lead Content was Determined by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES).

### Test Result(s):

Tested Item(s)	Content (mg/kg)		M.D.L. (mg/kg)	Limit(mg/kg)
	1	2		
Total Lead	<5	<5	5	90

### Tested Component(s):

- 1 White ink
- 2 Black ink

### Note:

- < = Less than
- M.D.L=Method Detection Limit
- mg/kg=ppm= parts per million based on dry weight of sample
- #02 : CTI conducted total lead on the components which were identified by the client, and the testing results can meet CPSIA requirement.

# Test Report

Report No.: RLSHC000467610001

Page 3 of 3

Photo of the sample



\*\*\* End of report \*\*\*

This report is considered invalidated without the Special Seal for Inspection of the CTI. This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement.

No. 1996, New Jinqiao Road, Pudong New District, Shanghai